
Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN23LRWL 003 

Page 1 of 39 

 

 

 
 

 
 

Appendix A: Test Results of Bluetooth LE & Conducted 
Emission 

 
 

APPENDIX A: TEST RESULTS OF BLUETOOTH LE & CONDUCTED EMISSION .................................................................... 1 

APPENDIX A.1: TEST RESULTS OF CONDUCTED POWER SPECTRAL DENSITY ..................................................................................... 2 
APPENDIX A.2: TEST RESULTS OF 6DB BANDWIDTH ................................................................................................................... 5 
APPENDIX A.3: TEST RESULTS OF 99% BANDWIDTH ................................................................................................................... 8 
APPENDIX A.4: TEST RESULTS OF CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHZ BANDWIDTH ...................................... 11 

Band Edge ................................................................................................................................................................... 11 
Conducted Spurious Emission ..................................................................................................................................... 13 

APPENDIX A.5: TEST RESULTS OF RADIATED SPURIOUS EMISSIONS ............................................................................................. 20 
30 MHz - 1GHz ............................................................................................................................................................ 20 
1GHz - 18GHz .............................................................................................................................................................. 22 

APPENDIX A.6: TEST RESULTS OF RADIATED EMISSIONS IN RESTRICTED BANDS ............................................................................. 34 
APPENDIX A.7: TEST RESULTS OF CONDUCTED EMISSION ON AC MAINS...................................................................................... 38 

 

  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix A 

CN23LRWL 003 

Page 2 of 39 

 

 

 
 

Appendix A.1: Test Results of Conducted Power Spectral Density 

 

TestMode Antenna Channel Result[dBm/3kHz] Limit[dBm/3kHz] Verdict 

BLE_1M Ant1 
2402 -11.21 ≤8.00 PASS 
2440 -12.37 ≤8.00 PASS 
2480 -14.11 ≤8.00 PASS 

BLE_2M Ant1 
2402 -13.7 ≤8.00 PASS 
2440 -14.85 ≤8.00 PASS 
2480 -16.56 ≤8.00 PASS 
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Appendix A.2: Test Results of 6dB Bandwidth 

 

TestMode Antenna Channel DTS BW [MHz] FL[MHz] FH[MHz] Limit[MHz] Verdict 

BLE_1M Ant1 
2402 0.696 2401.680 2402.376 0.5 PASS 
2440 0.672 2439.700 2440.372 0.5 PASS 
2480 0.688 2479.676 2480.364 0.5 PASS 

BLE_2M Ant1 
2402 1.120 2401.468 2402.588 0.5 PASS 
2440 1.100 2439.476 2440.576 0.5 PASS 
2480 1.140 2479.476 2480.616 0.5 PASS 
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Appendix A.3: Test Results of 99% Bandwidth 

 

TestMode Antenna Channel OCB [MHz] FL[MHz] FH[MHz] Limit[MHz] Verdict 

BLE_1M Ant1 
2402 1.0629 2401.5065 2402.5694 --- PASS 
2440 1.0675 2439.5059 2440.5734 --- PASS 
2480 1.0598 2479.5107 2480.5705 --- PASS 

BLE_2M Ant1 
2402 2.0628 2401.0198 2403.0826 --- PASS 
2440 2.0756 2439.0092 2441.0848 --- PASS 
2480 2.0656 2479.0196 2481.0852 --- PASS 
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Appendix A.4: Test Results of Conducted Spurious Emissions Measured in 100 kHz 
Bandwidth 

Band Edge 

 

TestMode Antenna ChName Channel RefLevel[dBm] Result[dBm] Limit[dBm] Verdict 

BLE_1M Ant1 
Low 2402 3.84 -43.37 ≤-16.16 PASS 

High 2480 0.39 -41.17 ≤-19.61 PASS 

BLE_2M Ant1 
Low 2402 3.89 -28.95 ≤-16.11 PASS 

High 2480 1.18 -44.98 ≤-18.82 PASS 
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Conducted Spurious Emission 

 

TestMode Antenna Channel 
FreqRange 

[MHz] 
RefLevel 

[dBm] 
Result[dBm] Limit[dBm] Verdict 

BLE_1M Ant1 

2402 
Reference 3.79 3.79 --- PASS 
30~1000 3.79 -40.85 ≤-16.21 PASS 

1000~26500 3.79 -32.36 ≤-16.21 PASS 

2440 
Reference 2.56 2.56 --- PASS 
30~1000 2.56 -41.71 ≤-17.44 PASS 

1000~26500 2.56 -32.35 ≤-17.44 PASS 

2480 
Reference 1.16 1.16 --- PASS 
30~1000 1.16 -41.59 ≤-18.84 PASS 

1000~26500 1.16 -32.05 ≤-18.84 PASS 

BLE_2M Ant1 

2402 
Reference 3.48 3.48 --- PASS 
30~1000 3.48 -40.67 ≤-16.52 PASS 

1000~26500 3.48 -32.49 ≤-16.52 PASS 

2440 
Reference 2.40 2.40 --- PASS 
30~1000 2.40 -40.72 ≤-17.6 PASS 

1000~26500 2.40 -32.05 ≤-17.6 PASS 

2480 
Reference 1.16 1.16 --- PASS 
30~1000 1.16 -41.27 ≤-18.84 PASS 

1000~26500 1.16 -32.19 ≤-18.84 PASS 
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Appendix A.5: Test Results of Radiated Spurious Emissions 

Note:  
1) This testing was carried out on different modulations, but only the worst case was presented in this report. 
2) Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below 30MHz and 18GHz - 

26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz to 18GHz were reported. 

30 MHz - 1GHz 
 

 
 

EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_Mid channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

84.058846 21.74 40.00 18.26 100.0 H 167.0 -22.9 

108.085000 29.05 43.50 14.45 100.0 H 0.0 -19.3 

143.975000 33.58 43.50 9.92 100.0 H 0.0 -22.6 

168.038462 35.60 43.50 7.90 100.0 H 0.0 -21.7 

299.921154 25.67 46.00 20.33 100.0 H 224.0 -16.6 

480.005385 30.58 46.00 15.42 100.0 H 334.0 -12.6 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_Mid channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

47.124231 23.36 40.00 16.64 100.0 V 226.0 -18.8 

59.062692 26.34 40.00 13.66 100.0 V 128.0 -19.2 

96.183846 24.22 43.50 19.28 100.0 V 297.0 -19.9 

156.062692 31.17 43.50 12.33 100.0 V 70.0 -22.2 

480.005385 29.56 46.00 16.44 100.0 V 287.0 -12.6 

797.941539 26.31 46.00 19.69 100.0 V 175.0 -6.8 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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1GHz - 18GHz 
Note: The highest waveform in the figure is Bluetooth Fundamental. 

 
 
 

EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_Low channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4801.500000 --- 39.89 54.00 14.11 150.0 H 0.0 11.8 

4807.000000 50.25 --- 74.00 23.75 150.0 H 269.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_Low channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4802.500000 --- 39.63 54.00 14.37 150.0 V 6.0 11.8 

4807.500000 50.74 --- 74.00 23.26 150.0 V 70.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_Low channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7231.025000 43.47 --- 74.00 30.53 150.0 H 250.0 8.6 

7239.875000 --- 34.28 54.00 19.72 150.0 H 311.0 8.6 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_Low channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7203.000000 --- 34.24 54.00 19.76 150.0 V 51.0 8.8 

7214.308333 43.45 --- 74.00 30.55 150.0 V 88.0 8.7 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_Mid channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4858.000000 50.37 --- 74.00 23.63 150.0 H 124.0 11.8 

4899.000000 --- 39.00 54.00 15.00 150.0 H 178.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_Mid channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

1593.640000 --- 38.86 54.00 15.14 150.0 V 272.0 2.0 

1594.830000 48.19 --- 74.00 25.82 150.0 V 281.0 2.0 

4875.500000 --- 39.03 54.00 14.97 150.0 V 73.0 11.8 

4876.500000 49.73 --- 74.00 24.27 150.0 V 304.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_Mid channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7332.800000 --- 33.23 54.00 20.77 150.0 H 253.0 8.1 

7340.666667 42.19 --- 74.00 31.81 150.0 H 54.0 8.1 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_Mid channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7232.500000 44.30 --- 74.00 29.70 150.0 V 233.0 8.6 

7234.958333 --- 34.05 54.00 19.95 150.0 V 127.0 8.6 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_High channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4950.500000 50.51 --- 74.00 23.49 150.0 H 251.0 11.8 

4958.500000 --- 39.48 54.00 14.52 150.0 H 322.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_High channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4942.000000 50.28 --- 74.00 23.72 150.0 V 301.0 11.8 

4958.000000 --- 38.93 54.00 15.07 150.0 V 252.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_High channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7477.350000 --- 34.77 54.00 19.23 150.0 H 202.0 8.6 

7492.591667 43.93 --- 74.00 30.07 150.0 H 155.0 8.7 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_High channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7406.058333 43.31 --- 74.00 30.69 150.0 V 240.0 8.3 

7408.025000 --- 33.89 54.00 20.11 150.0 V 0.0 8.3 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Appendix A.6: Test Results of Radiated Emissions in Restricted Bands 

 
 
 

EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_Low channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2338.295000 --- 40.64 54.00 13.36 150.0 H 63.0 6.8 

2341.430000 49.34 --- 74.00 24.66 150.0 H 0.0 6.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_Low channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2364.280000 49.67 --- 74.00 24.33 150.0 V 0.0 6.9 

2367.050000 --- 41.49 54.00 12.51 150.0 V 111.0 6.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_High channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2483.530850 54.10 --- 74.00 19.90 150.0 H 14.0 7.4 

2483.696450 --- 42.23 54.00 11.77 150.0 H 346.0 7.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Typhur Wireless Thermometer(Probe) 

Model: WT03(Probe) 

Test Mode: BLE 1M_High channel 

Order No/Sample No: 168431635/A003497474-002 

Test Voltage: Battery 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2483.675750 52.43 --- 74.00 21.57 150.0 V 247.0 7.4 

2483.865500 --- 42.04 54.00 11.96 150.0 V 272.0 7.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Appendix A.7: Test Results of Conducted Emission on AC Mains 

 
 
 

EUT Information 
EUT Name: Wireless Thermometer 

Order Number: 168431635 130 

Model: WT03 

Test Mode: Normal working 

Test Voltage: AC 120V/60Hz 

Test Standard: FCC Part 15 

Test By:/Review By: Guangshen cen/Gary Chen 

Tem./Hum./Pressure: 23.6°C/51.5%/101kPa 

  
  

 
 

Critical_Freqs 

Frequency 
(MHz) 

MaxPeak 
(dBµV) 

Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Line Corr. 
(dB) 

0.158000 39.21 --- 65.57 26.35 L1 9.9 

0.170000 --- 23.57 54.96 31.39 L1 9.9 

0.786000 29.57 --- 56.00 26.43 L1 10.0 

0.786000 --- 20.45 46.00 25.55 L1 10.0 

1.066000 30.01 --- 56.00 25.99 L1 10.0 

1.098000 --- 21.90 46.00 24.10 L1 10.0 

1.906000 --- 25.66 46.00 20.34 L1 10.1 

1.954000 32.86 --- 56.00 23.14 L1 10.1 

2.190000 --- 25.33 46.00 20.67 L1 10.2 

2.778000 32.43 --- 56.00 23.57 L1 10.2 

4.822000 29.19 --- 56.00 26.81 L1 10.2 

4.914000 --- 16.47 46.00 29.53 L1 10.2 
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EUT Information 
EUT Name: Wireless Thermometer 

Order Number: 168431635 130 

Model: WT03 

Test Mode: Normal working 

Test Voltage: AC 120V/60Hz 

Test Standard: FCC Part 15 

Test By:/Review By: Guangshen cen/Gary Chen 

Tem./Hum./Pressure: 23.6°C/51.5%/101kPa 

  
  

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV) 

Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Line Corr. 
(dB) 

0.170000 36.35 --- 64.96 28.61 N 9.8 

0.174000 --- 20.23 54.77 34.54 N 9.8 

0.198000 --- 22.75 53.69 30.95 N 9.8 

0.198000 36.26 --- 63.69 27.43 N 9.8 

0.446000 --- 19.56 46.95 27.39 N 9.8 

0.450000 29.65 --- 56.88 27.22 N 9.8 

0.730000 --- 24.19 46.00 21.81 N 9.8 

0.754000 31.07 --- 56.00 24.93 N 9.8 

1.394000 32.56 --- 56.00 23.44 N 9.8 

1.462000 --- 23.12 46.00 22.88 N 9.8 

1.882000 --- 22.60 46.00 23.40 N 9.8 

2.170000 30.32 --- 56.00 25.68 N 9.9 
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